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16. SPARE PARTS LIST

Pos. No. Description

01 Nut M12

02 Stud M12x25

03 Bearing bracket

04 Lock ring

05 Shaft

06 Lock ring

07 Drain plug 3/8” BSP

08 Qil sealing ring

09 Ball bearing 6010-2RS1
10 Nipple 3/8"x40

11 End plug 3/8” RG

12 O-ring

13 Nylon bushing

14 Rear plate for rotor housing
15 Allen screw M5x30

16 Rotor

17 Rotor housing

18 Locating pin 24x18

19 Impeller

20 Key 5x5x20

21 Impeller nut M18x1.5
22 Wear ring

23 Stud M16x40 A4

24 Nut M16 A4

25 Filling plug 3/4”

26 Stud M16x40 A4

27 Nut M16 A4

28 Gasket for inspection cover
29 Inspection cover

30 Nyloc nut M12

31 Stud M12x25 A4

32 Drain bolt 3/4”

33 Ball bearing 5205

34 Shaft seal

36 O-ring for rotor housing
37 Lock washer M18

38 Pump casing

39 Shaft end

40 Allen screw M10x170 A4
41 Key 7x8x50

42 Key 7x8x40

Qty.
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Item No.

704063
708883
590750
701112
590770
701125
2037505
701292
703381
710938
190530
710945
590760
190531
710940
190532
190533
706284
590730
700012
710943
590720
710935
704037
706970
710935
704037
190528
190529
703232
708883
190527
710937
710936
710946
710944
590710
590780
710947
706834
700021
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